


 
Lake Waccabuc Engineering Study: Wastewater Issues and Solutions 

Town of Lewisboro, Westchester County 
 
 
 
 
 
 

 
Final Engineering Report 

 
 
 
 
 
 
 

December 1, 2021 
 
 
 
 
 
 
 
 

Prepared for: 

Town of Lewisboro 
P.O. Box 500, 11 Main Street 
South Salem, New York 10590 

 
NEIWPCC 

650 Suffolk Street, Suite 410 
Lowell, Massachusetts 01854 

 
 
 
 

Prepared by: 

Barton & Loguidice, D.P.C. 
247 Route 100, Suite 2000 D 

Somers, New York 10589 
 

 



Town of Lewisboro Final Engineering Report

TABLE OF CONTENTS

Section Page

2930.001.001/12.21 - i - Barton & Loguidice, D.P.C.

EXECUTIVE SUMMARY ............................................................................................................................ x
[...]
Town of Lewisboro  Final Engineering Report 
 

 
2930.001.001/12.21 33  Barton & Loguidice, D.P.C 

6.0 EVALUATION OF TREATMENT OPTIONS 

As discussed earlier in the report, the Town of Lewisboro does not currently have a sanitary sewer 
collection and treatment system within the Study Area. The following section evaluates the proposed 
wastewater management solutions and their feasibility for implementation.  

6.1. Prioritization of Areas to be Served 
For the purposes of this investigation, high priority parcels are those categorized by the USDA 
NRCS as having vary limited septic suitability (inadequate soils, shallow groundwater, shallow 
bedrock, and/or steep slopes), homes within 100 feet of a waterbody or wetland, and/or a 
parcel size smaller than half an acre. These properties are unlikely to be able to support a 
properly functioning conventional septic system and are the highest priority for sewer. The 
medium-high priority parcels include properties with septic systems more than 50 years old, 
cesspools, and/or seepage pits. These properties are likely poorly functioning and are targeted 
for septic system replacement or sewer. Medium priority parcels include properties with septic 
systems between 30 and 49 years old that have been pumped-out fewer than two times since 
2006. Lack of pump-outs are indicative of poor septic system maintenance and the age of these 
systems dictates a need for further investigation and the potential for rehabilitation or sewer. 
Low priority parcels are properties without significant site constraints and with septic systems 
deemed not likely to be poorly functioning. A prioritization of areas to be served can be found in 
Figure 6-1.  
 
To aid in prioritization, four (4) distinct regions were established within the study area: 
northwest, east, mid, and south. The northwestern region is bound by Long Pond Preserve and 
Lake Waccabuc to the south and vacant, steeply sloped land to the east. The eastern region is 
bound by Lake Waccabuc and Waccabuc River to the west. The mid region is bound by Long 
Pond Preserve and Lake Waccabuc to the north, Waccabuc River to the east, and the Waccabuc 
Country Club Golf Course to the south. The southern region is bound by Waccabuc Country Club 
Golf Course to the north. A map depicting the four study area regions is provided as Figure 6-2.  
 
The most concentrated location of parcels determined to have the highest priority of needing 
service is found in the Eastern Region. Similarly, the region with the greatest cost-value when 
comparing the cost of implementing a sewer collection system in each region to the respective 
amounts of estimated phosphorus removed is also the Eastern Region. A summary of this cost-
benefit analysis is provided in Table 6-1. The estimated amount of phosphorus removed is based 
on the high end of the analysis, as described in Section 4.6.2. 
 
 
 





Town of Lewisboro  Final Engineering Report 
 

 
2930.001.001/12.21 35  Barton & Loguidice, D.P.C 

6.3.1. Aerobic Treatment Units 
Aerobic treatment units (ATUs) utilize blowers for aeration to break down organic 
matter and reducing nutrients. Because so much of the organic material is treated in an 
ATU, the typical biomat layer that forms in a drainfield would not be present, therefore 
the drainfield would need to be pressure-dosed, rather than gravity fed. A pressure-
dosed system would require pumps. Both the use of blowers and pumps would require 
power and maintenance. 
 
ATU systems are typically the most effective at treating biochemical oxygen demand 
(BOD5) and nitrogen. Total suspended solids (TSS) can also be effectively treated if a 
filtration process is included. While biological phosphorus removal can occur through 
such treatment processes, the amount removed can vary. For best results, the ATU 
would need to be carefully monitored and operated, making it an unrealistic solution for 
homeowners.  

6.3.2. Phosphorus Treatment Units 
There are a limited number of phosphorus treatment systems on the market at this 
time. For the purposes of this study, the PhosRIDTM system was evaluated. The 
PhosRIDTM system passively removes phosphorus from wastewater through reductive 
iron dissolution and mineralization of phosphorus. The PhosRIDTM system is less 
expensive and easier to operate and maintain since there no blowers or pumps and the 
only required maintenance is replacement of the tank media once every seven years. 
 
One drawback of relying on a phosphorus treatment unit for enhanced treatment on 
properties with environmental constraints is that there are other pollutants within the 
wastewater that may not be fully treated in the ground before reaching Lake Waccabuc.  

6.3.3. Recommended Enhanced Treatment System 
The PhosRIDTM system is less expensive and easier to operate and maintain than an ATU, 
however the PhosRIDTM system only targets the treatment of phosphorus, so a greater 
number of wastewater contaminants may still reach Lake Waccabuc. Arguably, if full 
treatment of the wastewater prior to entering the drainfield were the goal, than the 
selected enhanced treatment systems should include multiple units so as to treat for the 
same contaminants as a WRRF: BOD5, TSS, nitrogen, phosphorus, and bacteria. There 
are also contaminants of emerging concern that may require treatment at WRRFs in the 
near future, such as PFAS, pharmaceuticals, and micro-plastics. The more contaminants 
that are targeted for treatment, the more elaborate the treatment systems need to be, 
thus making them more expensive and difficult to maintain. If the treatment systems 
are not maintained, they would ultimately not work as designed, thus defeating their 
purpose. For the purposes of this study, the contaminant of concern, and therefor the 
focus of this recommendation, is phosphorus. For this reason, the PhosRIDTM system 



















Final Engineering Report  Town of Lewisboro 
 

 
Barton & Loguidice, D.P.C.  44 2930.001.001/12.21 

Town law requiring residents to do so1. If funding were available, residents may be more so 
willing to conduct routine maintenance, thereby lessening the number of failures, as well as the 
number of violation notices and fines for the Town to issue. 

7.1.1. Impact on Existing Facility 
The existing individual on-site septic systems and holding tanks would need to be 
decommissioned. The new on-site septic systems would completely replace the existing 
systems. In situations where existing septic systems and holding tanks are located in 
unsuitable locations and can be moved to more suitable locations, the existing systems 
would be decommissioned. 

7.1.2. Land Requirements 
The Town would have to work with the Study Area residents to obtain access 
agreements for replacing or repairing existing on-site septic systems.  

7.1.3. Seasonal Limits, Challenges, and Requirements 
The groundwater table seasonally fluctuates, reaching its highest annual elevation in the 
spring and/or autumn. Septic systems are susceptible to functioning poorly or failing 
when the depth to groundwater is shallow. Systems that are currently located over a 
shallow groundwater table that cannot be moved to a more suitable location would 
continue to poorly function or fail. 

7.1.4. Discharge Permit Requirements  
There are no discharge permits required for septic systems. New on-site septic systems 
would be constructed to meet NYSDOH Appendix 75-A requirements to the maximum 
extent practicable. WCDOH would be consulted on any system that could not meet the 
current standards of NYSDOH Appendix 75-A. 

7.1.5. Water and Energy Efficiency Measures 
Many of the on-site wastewater treatment systems are fed by gravity, therefore energy 
efficient equipment was not included in this alternative. Water reuse or capture has not 
been included in this project. 

7.1.6. Storm and Flood Resiliency 
As discussed in Section 4.1.6, portions of the Study Area are located within the 10-year 
floodplain. The 10-year floodplain is within the 100-foot buffer to water bodies. 
Wherever possible, on-site septic systems located within the 100-foot buffer would be 
moved outside of the buffer. 

                                                             
1 Per Chapter 183, Article I of the Lewisboro Town Code, all septic systems must be inspected a minimum of once every five 
years. An inspection is defined as the pump out and removal of septage from the septic system and the subsequent reporting 
by a septage collector that is licensed by the Westchester County Department of Health. Those in violation may receive a notice 
to correct the violation within 30 days from the Town Building Inspector. For every day beyond the 30-day limit, the violator 
may be subject to a fine. Chapter 183, Article I was adopted on April 25, 2011 in accordance with Part IX.A.3.b of the NYSDEC, 
MS4 General Permit GP-0-10-002. 











Town of Lewisboro  Final Engineering Report 
 

 
2930.001.001/12.21 49  Barton & Loguidice, D.P.C 

be implemented utilizing directional drilling to minimum site restoration requirements. 
Power for the grinder pump stations would be provided through the existing electric 
service of each property. All grinder pump stations would have a generator receptacle 
for a portable generator connection. 
 
Based on an approximate population of 446, the estimated average treatment loads for 
the Eastern Region are 98.1 lb/day of BOD5, 112 lb/day of TSS, and 9 mg/l of total 
phosphorus. Treatment alternatives were evaluated based on anticipated SPDES permit 
limits, summarized in Section 7.4.11 of this report. The recommended main components 
of the WRRF are as follows: 

1. Mechanically Cleaned Fine Screen 
2. Manually Raked Bar Rack By-Pass 
3. Manual Grit Chambers 
4. Sequencing Batch Reactors 
5. Disc Filters 
6. UV Disinfection 
7. Aerobic Digesters 

 
The design average day capacity of the WRRF for this alternative is 60,000 gallons per 
day to accommodate the Eastern Region of the Study Area. However, it has been 
determined that the available space at the Benedict Drive property has the potential to 
accommodate a WRRF that could support the entire Study Area (128,000 gallons per 
day). With this understanding, the Town could pursue extending the sewer collection 
system as a future project to accommodate other properties within the Study Area, as is 
deemed necessary. 

7.4.2. Preliminary Treatment 
The proposed headworks would consist of an influent flow meter, manually raked bar 
rack by-pass, mechanically cleaned fine screen, and two (2) manual grit chambers. The 
mechanically cleaned fine screen is typically recommended by sequencing batch reactor 
(SBR) manufacturers because the fine screen removes materials such as rags and 
floatables from the system entirely.  

7.4.3. Secondary Treatment Process 
The SBR process is a suspended growth, continuous flow batch treatment process which 
utilizes a common basin to accomplish the biological treatment and settling processes. 
Biological treatment is achieved through the aeration cycle with the use of blowers and 
an aeration grid. The settling process is accomplished by turning off the aeration system 
and providing enough idle time for the solids to settle. The treated wastewater is then 
decanted from the top of the tank and the sludge is wasted from the bottom.  

 



Final Engineering Report  Town of Lewisboro 
 

 
Barton & Loguidice, D.P.C.  50 2930.001.001/12.21 

When comparing an SBR process with a membrane bioreactor (MBR) process, there are 
fewer components to an SBR system to maintain, making operation of such a system 
easier. While the MBR system provides a high level of treatment that does not require 
tertiary filtration, the MBR treatment system is more complex and energy intensive 
when compared to the SBR treatment system, generally making it the more expensive 
option, despite the required tertiary filtration for an SBR treatment system.  

7.4.4. Tertiary Treatment 
Disc filtration includes a low-head, vertically mounted cloth media disk featuring an 
automatically operated spray backwash system. Each filter is designed to backwash 
automatically based on water level while maintaining continuous filtration during the 
backwash cycle. The influent water enters the tank through the center piping and 
diffuses out through the filter discs. The system operates with the discs being partially 
submerged during filtration.  
 
As solids accumulate on the media, a water level sensor is triggered to begin 
backwashing of the disc filters. Each disc rotates and is sprayed by nozzles to dislodge 
impurities on the filters. The backwash water is collected in a trough and pumped back 
up to the WRRF headworks. Approximately 1% to 3% of the effluent flow is returned to 
the headworks as waste backwash water.  
 
The disc filtration system occupies a compact footprint with minimal mechanical 
equipment. The system does not need to be drained in order to perform any of the 
required maintenance or replacement of filters. 

7.4.5. Disinfection 
Disinfection is required for any surface water discharge. To meet the anticipated 
stringent chlorine residual limit, a UV disinfection system has been selected. 

7.4.6. Treated Effluent Discharge 
It is anticipated that the WRRF outfall would be a bank discharge outfall to a tributary of 
the Waccabuc River. Currently, there is no outfall and the Town would work with 
NYSDEC for the proper outfall approval.  

7.4.7. Sludge Disposal  
The sludge from the SBR basins would be pumped into two (2) aerobic digesters. The 
sludge would be liquid-hauled to the Westchester County WRRF with a solids 
concentration of 2%. Using dewatering equipment to increase the solids concentration 
is not recommended since this would increase the capital cost and O&M costs of the 
overall WRRF and would not be cost effective for this size facility.  





Final Engineering Report  Town of Lewisboro 
 

 
Barton & Loguidice, D.P.C.  52 2930.001.001/12.21 

Table 7-1: WRRF SPDES Projected Permit Summary 

 
Parameter 

 
Basis for Limit 

Surface Discharge 
Anticipated 
Limitation 

Flow 30-Day Avg Daily Flow 0.060 MGD 

BOD5
1 30-Day Arithmetic Mean 30 mg/L 

7-Day Arithmetic Mean 45 mg/L 

TSS1 30-Day Arithmetic Mean 30 mg/L 
7-Day Arithmetic Mean 45 mg/L 

Settleable Solids1 Daily Max 0.1 mL/L 
pH1 Range 6.0-9.0 S.U. 

Coliform, fecal, when 
disinfecting1 

30-Day Geometric Mean 200 
colonies/100mL 

7-Consecutive Day 
Geometric Mean 

400 
colonies/100mL 

Total Residual Chlorine2 Daily Max 0.02 mg/L 

Ammonia2 Daily Max or Avg 

2.2 mg/L as NH3 in 
summer 

1.5 mg/L as NH3 in 
summer 

Total Phosphorous (TP)3 Daily Max 0.5 mg/L as P 
Dissolved Oxygen2 Daily Min 7.0 mg/L 

1. 2014 NYSDEC New York State Design for Intermediate Sized Wastewater Treatment Systems. 
2. NYSDEC Division of Water Technical and Operational Guidance Series, (TOGS) 1.3.3 SPDES Permit 

Development for POTWS 
3. 1997 NYSDEP Rules and Regulations for the Protection from Contamination, Degradation and Pollution 

of the New York City Water Supply and Its Sources, Amended 2019 

7.4.12. Water and Energy Efficiency Measures 
Energy efficient equipment would be selected to reduce the energy usage for the new 
sewer collection system and WRRF. Such energy efficient equipment would include: 
variable frequency drives (VFDs) on all of the pumps, the use of fine bubble diffusers, 
premium efficiency blowers with VFDs, and low-pressure, high output UV lamps. There 
would be no water reuse or capture included in this project. 

7.4.13. Storm and Flood Resiliency 
The proposed location of a new WRRF would lie outside of the 100-year flood zone. The 
bottom elevation of the WRRF would be designed above the 100-year flood elevation. 

7.4.14. Constructability and Schedule 
Construction of the sewer collection system and WRRF is estimated to take 18-24 
months. The collection system and WRRF are planned to be constructed simultaneously. 
Constructability constraints considered include floodplain elevation and wetlands. Both 
have been mapped to identify which areas contain wetlands and therefore need to be 
protected and which areas are within the 100-year floodplain. 





Final Engineering Report  Town of Lewisboro 
 

 
Barton & Loguidice, D.P.C.  54 2930.001.001/12.21 

Biological treatment is achieved through the aeration cycle with the use of blowers and 
an aeration grid. The settling process is accomplished by turning off the aeration system 
and providing enough idle time for the solids to settle. The treated wastewater is then 
decanted from the top of the tank and the sludge is wasted from the bottom.  

 
When comparing a SBR process with a membrane bioreactor (MBR) process, there are 
fewer components to an SBR system to maintain, making operation of such a system 
easier. While the MBR system provides a high level of treatment that does not require 
tertiary filtration, the MBR treatment system is more complex and energy intensive 
when compared to the SBR treatment system, generally making it the more expensive 
option, despite the required tertiary filtration for an SBR treatment system.  

7.5.4. Tertiary Treatment 
Disc filtration includes a low-head, vertically mounted cloth media disk featuring an 
automatically operated spray backwash system. Each filter is designed to backwash 
automatically based on water level while maintaining continuous filtration during the 
backwash cycle. The influent water enters the tank through the center piping and 
diffuses out through the filter discs. The system operates with the discs being partially 
submerged during filtration.  
 
As solids accumulate on the media, a water level sensor is triggered to begin 
backwashing of the disc filters. Each disc rotates and is sprayed by nozzles to dislodge 
impurities on the filters. The backwash water is collected in a trough and pumped back 
up to the WRRF headworks. Approximately 1% to 3% of the effluent flow is returned to 
the headworks as waste backwash water.  
 
The disc filtration system occupies a compact footprint with minimal mechanical 
equipment. The system does not need to be drained in order to perform any of the 
required maintenance or replacement of filters. 

7.5.5. Disinfection 
Disinfection is required for any surface water discharge. To meet the anticipated 
stringent chlorine residual limit, a UV disinfection system has been selected. 

7.5.6. Treated Effluent Discharge 
The stream on-site that the existing WRRF currently discharges to is such a small stream 
that it is assumed the NYSDEC would not permit a larger discharge flow to this stream. 
Therefore, it is anticipated that the WRRF outfall would be a bank discharge outfall to 
the Waccabuc River. Currently, there is no outfall at the proposed location and the 
Town would work with NYSDEC for the proper outfall approval.  





Final Engineering Report  Town of Lewisboro 
 

 
Barton & Loguidice, D.P.C.  56 2930.001.001/12.21 

Phosphorus (TP) limit was determined from the 1997 NYC Watershed Final Rules and 
Regulations (Amended 2010) to be a value of 0.5 mg/L, as the total flow is between 
50,000 and 500,000 gpd. The remaining potential discharge limits were determined 
based on the NYSDEC Standards for Intermediate Sized Wastewater Treatment Systems. 
It is anticipated that the permit limits would be adjusted as necessary when an official 
SPDES permit is established. 

Table 7-2: WRRF SPDES Projected Permit Summary 

 
Parameter 

 
Basis for Limit 

Surface Discharge 
Anticipated 
Limitation 

Flow 30-Day Avg Daily Flow 0.128 MGD 

BOD5
1 30-Day Arithmetic Mean 30 mg/L 

7-Day Arithmetic Mean 45 mg/L 

TSS1 30-Day Arithmetic Mean 30 mg/L 
7-Day Arithmetic Mean 45 mg/L 

Settleable Solids1 Daily Max 0.1 mL/L 
pH1 Range 6.0-9.0 S.U. 

Coliform, fecal, when 
disinfecting1 

30-Day Geometric Mean 200 
colonies/100mL 

7-Consecutive Day 
Geometric Mean 

400 
colonies/100mL 

Total Residual Chlorine2 Daily Max 0.02 mg/L 

Ammonia2 Daily Max or Avg 

2.2 mg/L as NH3 in 
summer 

1.5 mg/L as NH3 in 
summer 

Total Phosphorous (TP)3 Daily Max 0.5 mg/L as P 
Dissolved Oxygen2 Daily Min 7.0 mg/L 

1. 2014 NYSDEC New York State Design for Intermediate Sized Wastewater Treatment Systems. 
2. NYSDEC Division of Water Technical and Operational Guidance Series, (TOGS) 1.3.3 SPDES Permit 

Development for POTWS 
3. 1997 NYSDEP Rules and Regulations for the Protection from Contamination, Degradation and Pollution 

of the New York City Water Supply and Its Sources, Amended 2019 

7.5.12. Water and Energy Efficiency Measures 
Energy efficient equipment would be selected to reduce energy usage at the new sewer 
collection system and WRRF. Such energy efficient equipment would include: variable 
frequency drives (VFDs) on all of the pumps, the use of fine bubble diffusers, premium 
efficiency blowers with VFDs, and low-pressure, high output UV lamps. There would be 
no water reuse or capture included in this project. 

7.5.13. Storm and Flood Resiliency 
The proposed location of a new WRRF would lie outside of the 100-year flood zone. The 
bottom elevation of the WRRF would be designed above the 100-year flood elevation. 







Town of Lewisboro  Final Engineering Report 
 

 
2930.001.001/12.21 59  Barton & Loguidice, D.P.C 

alternatives have the potential to impact stream and wetland resources aside from 
those that are limited to the replacement of individual septic systems. 

It is anticipated that all alternatives would result in greater than 1-acre of ground 
disturbance, therefore a NYSDEC State Pollutant Discharge Elimination System (SPDES) 
General Permit for Stormwater Discharges from Construction Activities (GP-0-20-001) 
would be required under any alternative. It is not anticipated that alternatives 
proposing replacement of individual septic systems only (Alternative 1), or construction 
of a community septic system at South Shore (Alternative 2), would require post-
construction SMPs. However, it is anticipated that the development or redevelopment 
of traditional impervious areas associated with WRRF alternatives would be subject to 
post-construction SMP requirements in accordance with GP-0-20-001. 

  



Final Engineering Report  Town of Lewisboro 
 

 
Barton & Loguidice, D.P.C.  60 2930.001.001/12.21 

8.0 POTENTIAL WATER QUALITY IMPACTS OF ALTERNATIVES 

Results of the MMW modeling effort revealed that under existing conditions, phosphorus contributions 
from septic systems account for between approximately 9lbs. and 1,074 lbs. of phosphorus annually 
based on an average of two surface septic failures and an assumed average of 213 subsurface septic 
failures annually within the Study Area. Under these baseline conditions, it is anticipated that 
phosphorus contributions from septic failures account for between 10% and 92% of the total external 
phosphorus load for the Study Area depending on the number of septic failures included within the 
model.  
 
In order to evaluate the phosphorus load reduction potential of each proposed alternative, additional 
model runs were completed for each alternative by adjusting the total estimated number of surface and 
subsurface septic failures accordingly. For the purpose of the modeling effort, alternatives three and 
four were viewed collectively and appropriately segmented to show the pollutant reduction potential 
associated with providing wastewater collection and treatment systems for the following geographic 
regions of the Study Area: eastern end, mid region, northern region, southern region, and the entire 
Study Area. The individual alternative models were run assuming the following maximum percent 
corrections in total septic failures within the Study Area. The anticipated maximum percent reduction in 
failing septic systems under each modeling alternative are provided in Table 8-1. 
 
Table 8-1: Maximum Percent Reduction in Number of Failing Septic Systems by Modeling Alternative  